
The providers at Gruene Lake Medical have provided doses of both Acetaminophen and Ibuprofen for 

infants and toddlers that are under the age of 2 years old.  Please use this chart as a guide for you 

when your little one is teething or not feeling well.  Reminder that Ibuprofen is not recommended for 

infants under the age of 6 months.   If fever persists or is higher than 102 and your child is showing 

signs of illness, please contact our office to get an appt for your child.   

(830) 627-2700 

 

 

DOSAGE CHART FOR ACETAMINOPHEN (TYLENOL) 
160 mgs/5 mL 

Acetaminophen can be given every 4 – 6 hours as needed  

WEIGHT AGE DOSE 

6-11 lbs. 0-3 months 1.25 mL 

12-17 lbs. 4-11 months 2.5 mL 

18-23 lbs. 12-23 months 3.75 mL 

24-35 lbs. 2-3 years 5 mL (1 tsp) 

36-47 lbs. 4-5 years 7.5 mL (1 ½ tsp) 

48-59 lbs. 6-8 years 10 mL (2 tsp) 

60-71 lbs. 9-10 years 12.5 mL (2 ½ tsp) 

72-95 lbs. 11 years 15 mL (3 tsp) 

 

 

DOSAGE CHART FOR IBUPROFEN   

Example: MOTRIN/ADVIL  
Infants Ibuprofen is 50 mgs/1.25 mL 

Children’s Ibuprofen is 100 mg/5 mL 

Ibuprofen can be given every 6-8 hours as needed  

WEIGHT AGE INFANT DOSE  CHILDREN DOSE 

6-11 lbs. 0-5 months ------------------------------- ----------------------------- 

12-17 lbs. 6-11 months 1.25 mL  

18-23 lbs. 12-23 months 1.875 mL  

24-35 lbs. 2-3 years  5 mL (1 tsp) 

36-47 lbs. 4-5 years  7.5 mL (1 ½ tsp) 

48-59 lbs. 6-8 years  10 mL (2 tsp) 

60-71 lbs. 9-10 years  12.5 mL (2 ½ tsp) 

72-95 lbs. 11 years  15 mL (3 tsp) 

 

  

 


